Sabina

GOLD & SILVER CORP.

BACK RIVER PROJECT
Landfill and Waste Management Plan

October 2017



TABLE OF CONTENTS

BACK RIVER PROJECT
LANDFILL AND WASTE MANAGEMENT PLAN

Table of Contents

JLIE= o] [0 ) 0] o1 = o ) i
I A0 [0 F= T N i

T A0 N =T o 1= N i

I A0 Y o] o =1 o [ o =T 3 iii

o AV 1S] o 1o o iv
o] (0] 117/ 0L v
1. T (oo 11 T4 1 o o 1-1
2. RS o0 o LI Vg To @] o] 1T o A 7= 2-1
2.1 Related DOCUMENTS .. ...t et ettt ettt e et ettt e e e aae e e aneen 2-1

3. Applicable Legislation and GUIElINES ... e 3-1
4. Planning and IMplementation .........cooiiioiii i et 4-1
4.1 Y T o L= 4-3

5. Roles and ReSPONSIDIIITIES. ... ... o aaes 5-1
5.1 B I = U1 0T S 5-1

6. Waste Management INFrastrUCtUre ........oiii o e e e e e eanees 6-1
[...]
Markets Served: Oil & Gas (upstream & downstream); Power; Food & Beverage; Heavy
Industry; Mining; Remote Workforce Camps

Complete Solutions

Custom-built water and wastewater treatment systems to meet customer specifications

Pre-engineered, plug and play water and wastewater systems to meet your project
budget and schedule

Containerization/ Modularization: lower your site installation cost and risk; we’ll build
and test your entire system in the factory

Expertise: Best Available Technologies are used to ensure robust, reliable solutions that
are easy to operate

World class field service team to ensure smooth system commissioning and thorough
training for your plant operators

Flexible contract structures: capital sale; build-own-operate; rent/lease to own; rental
from our fleet of water and wastewater assets

Long-term O&M contracts; largest team of industrial plant operators in Western Canada
Aftermarket: parts and service to keep your system operating at peak performance for
years to come

Quality: ISO 9001 certified

Safety: Certificate of Recognition from the Province of Alberta for exemplary safety
record



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

2 Experience

FilterBoxx has an impressive list of customers that we have worked with since the inception of
the company, including Irving, ATCO Power, Shell, Suncor, Goldcorp, Cenovus, MEG Energy,
Xstrata, Devon, Husky, ConocoPhillips, BHP, CNRL, Rothsay, Hatch, SNC Lavalin,
WorleyParsons, Stantec, and Bantrel. Many of our treatment solutions begin with plant audits
and/or engineering contracts to evaluate technologies and develop the optimal solution for our
customers. FilterBoxx’s scope of supply for previous projects has included process water,
potable water, and wastewater solutions on a capital or rental basis, with site installation and
plant O&M services included in many cases. All of these systems were engineered in-house.

FilterBoxx has developed significant engineering expertise in two particular areas that will
benefit the Sabina Gold & Silver Corp. Back River project:

1. MEMBRANE TECHNOLOGIES — Over the last 20 years membrane technologies have
evolved to the point where water pretreatment, demineralization and final polishing can
all be achieved reliably and cost effectively using membranes. Membranes operate
continuously, delivering consistent, high quality product water without the need for bulk
chemicals, batch regenerations, and strong regenerant wastes that require
neutralization. FilterBoxx has developed significant expertise in this area.

2. MODULARIZATION — Our philosophy has always been to design our systems so they
can be factory-built and tested in structural steel modular buildings or ISO containers.
Building systems in the factory minimizes the amount of field labour and civil/ structural
infrastructure required at site. This lowers the overall capital cost of the project in almost
every case. Factory testing ensures that all of the manufactured components,
instruments and control system are operating correctly so that site commissioning can
occur quickly and smoothly.

The FilterBoxx engineering team is very experienced in a wide variety of water technologies and
building them to meet customer specifications. We also have our own specifications that can be
applied where appropriate.

FilterBoxx is a family comprised of many

individuals rich in project experience, with

backgrounds that offer considerable

experience in industries including the following:
e Oil & Gas

Heavy Industry

Power

Semiconductor

Pharmaceutical

Nuclear

Mining

Automotive

Food & Beverage

Municipal




Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

The requirements in each of these markets are unique and yet there are considerable areas of
overlap in terms of process design, material specification, and component selection.

The application knowledge is even more diverse than the market knowledge, including areas
such as:

e Microfiltration, ultrafiltration,
nanofiltration and reverse osmosis
e lon exchange and

electrodeionization

Media filtration, pressure filtration
High strength biological treatment
High dissolved solids separation
Hydrocarbon capture and removal
Organic stripping / separation

Plant water recycle and reuse
Ultrapure water production, storage
and distribution

e Heavy metals precipitation and

removal

The FilterBoxx team has a few hundred work years of unique project experience available for
application to this project.

The following pages describe a few highlights of recent FilterBoxx projects.

Goldcorp — Musselwhite Mine

FilterBoxx provided two C-180 Wastewater Treatment
plants for Goldcorp’s operating mine at Musselwhite,
located near the Ring of Fire in Northern Ontario. The
plants have the capacity to treat up 360 m*/day of
combined wastewater from the mining operations. The
wastewater treatment plant is equipped with an
advanced membrane bioreactor (MBR) treatment
system providing an effluent quality which exceeds
current environment discharge requirements. Due to
the remoteness of this site and the fly-in requirements
for staff and personnel, the selected system had to be
robust, effective and simple to operate.




Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

Irving Shipbuilding — Heavy Metals Removal from Wastewater




Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

Suncor Firebag Permanent Wastewater Treatment Plant - 2000 persons

The Suncor Firebag Construction Camp is located
four hours north of Fort McMurray.  FilterBoxx
provided a Wastewater Treatment Plant and a
Potable Water Treatment plant, both
commissioned and completed in early 2011.

The S-class Wastewater process equipment was
assembled inside five (5) large skid-mounted
buildings measuring 85 feet long by 16 feet wide
by 18 feet high. Each skid-mounted building
houses different components of the system. The
system is capable of accommodating flows from
2000 people.

Black Sands Camp — 600 persons

FilterBoxx provided a C-Class 600 person Wastewater Treatment plant for an oil sands camp
expansion in the Conklin, Alberta area. The C Class (compact) MBR wastewater treatment plant
is equipped with an advanced reinforced hollow fiber membrane (MBR) treatment system
resulting in effluent quality which exceeds current Alberta Environment discharge requirements.
FilterBoxx is also currently operating the plant and continues to surpass environmental
regulations.

Petro-Canada Mackay River Oil Sands Project

The Wastewater treatment system is an S-Class Activated Sludge Treatment system comprised
of fine screening, flow equalization, extended aeration activated sludge and tertiary filtration for
treatment of high strength domestic wastewater from a remote construction/operations camp for
a major oil sands development project. The system was designed and constructed as a
complete facility installed within two industrial trailer units to allow for rapid installation and start-
up of the system. The treatment plant achieved discharge compliance within 7 days of start-up.



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

Potable Water

Suncor Central Potable Water Treatment — 300 m?*/day

The Suncor Central 1200 person Water Treatment plant is currently
undergoing the final stages of commissioning. The plant took FilterBoxx just
over eight months to design, construct and ship to the client’s site. This plant
was constructed of stainless steel and aluminum piping and is enclosed in an
80x23ft Clam-Shell style building. During the installation and commissioning
stages of this project FilterBoxx was awarded 17 safety flags for zero safety
incidents on site.

Cenovus Potable Water Treatment Plant — 800 persons

FilterBoxx devised a process scheme to treat the
raw feed water for potable use by means of:
e Chemical Pre-Treatment and Contacting
System (CPCS) by means of Oxidation,
e Greensand Media Filtration (GSMF),
e Treated Water Storage
e Softener Media Filtration System (SMFS)
and the Potable Plant were mounted on one
(1) totally enclosed steel girder system skid.
e Skid Approx. Dimensions 1 x 90’ (L) x 14’
(W)x 12’ (H)

The total construction period was approximately five (5) months; this plant was delivered to site
in early 2011 and is currently in operation. Combo Energy Services currently operates the plant,
as well as provides all reporting data to AENV.

Canadian Armed Forces Base — 350 m3*/day

Complete 350 m3/d potable water plant including pre-treatment, Nandfiltration, and storage for

Canadian Armed Forces Base in Kandahar, Afghanistan. System designed and built for air
transport in C-130 Hercules Heavy Cargo air Transport.

10



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

3 Introduction

FilterBoxx is pleased to provide the following proposal in response to HATCH’s request for the
supply of the following treatment plants:

H347084 — PM059 — Potable Water Treatment Plants
700 Person Goose Potable Water Treatment Plant
150 Person George Potable Water Treatment Plant

H347084 — PM060 — Sewage Water Treatment Plants
700 Person Goose Sewage Treatment Plant

150 Person George Sewage Treatment Plant

75 Person MLA Sewage Treatment Plant

H347084 — PM062 — Reverse Osmosis Water Treatment Plants
3 m3*h MLA Port Desalination and Potable Water Treatment Plant
MLA Port Desalination Feed/Dilution Pump Skid (Containerized)

Note: The 45.42 m®h Goose Underground Mine Water Treatment Plant Reverse Osmosis
Water Treatment Plant will follow in the next proposal.

FilterBoxx has utilized proven technology, selected for reliability, effluent quality and cost of
operation.

The main treatment steps proposed for the Potable Water Treatment Plants are as follows:

Multimedia filtration (MMF) for suspended solids removal
Activated carbon filtration (ACF) for organics removal
UV for primary disinfection

Chlorination for secondary disinfection

The main treatment steps proposed for the Sewage Water Treatment Plants are as follows:

2 mm fine screen, with automatic spray wash system, and including screenings washing,
compaction and screenings bagging system

Flow equalization, sized for approximately 8 hours of hydraulic retention at the design
average flow — this tank will provide attenuation of the peak wastewater flows typically
observed in the mornings and evenings

Activated sludge system for biological treatment of the wastewater, including bioreactor
tank with fine bubble-diffused aeration system

Membrane filtration system for separation of the treated water from the mixed liquor,
including blower for membrane aeration and chemical dosing systems for membrane
cleaning

Treated water holding tank and effluent pumping system, providing a small storage
volume and pressurized feed of effluent water for in-plant use, as well as providing a
pressurized treated water effluent discharge

UV disinfection for inactivation of any microorganisms that may exist in the treated
effluent

11



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

The main treatment steps proposed for the MLA Port Desalination and Potable Water
Treatment Plant are as follows:

e Multimedia filtration (MMF) for suspended solids removal

e Seawater Reverse Osmosis for removal of chlorides and total dissolved solids

e UV primary disinfection

e Chlorination for secondary disinfection

The proposed treatment systems are robust, reliable design with a compact footprint. Minimal
site work will be required since all equipment is factory-assembled and installed into modified
ISO container buildings prior to shipping to site

These are some of the design features FilterBoxx has included; please refer to the following
sections for further detail on each of the proposed systems.

12



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

4 Design Basis — Potable Water Treatment Plants

4.1 Design Treatment Capacity

The capacity upon which the proposed potable water treatment system has been designed is
summarized in the following table.

Site Population Average Day Flowrate
Goose 700 people 192.5 m3/day

George 150 people 41.25 m3/day

Notes:

1. The average flowrates are based on 275 L/person/day

2. The average flows will be generated within 22 hours. FilterBoxx has oversized the
treatment system equipment slightly, in order to be able to provide the required capacity
within 22 hours or less each day. This design approach will allow a minimum of 2 hours
per day that may be used for automatic backwashing of the filters, when required.

4.2 Influent Water Quality

The proposed treatment system is based on the Goose Source Water Quality Data provided
(See Appendix A)

4.3 Effluent Water Quality
The final treated water quality will conform to the Guidelines for Canadian Drinking Water

Quality (GCDWQ) based on the provision of influent water quality assumptions described in the
previous section.

13




Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

4.4 Process Flow Diagram

14



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

4.5 General Arrangement Drawings

Goose

15



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

George

‘Contrd Pansl
Potable Water
. Storage
Soalum o B
Fesd Pump ST Hymcane Diztibuon Fumps
" ACF |
@ O Cwg O |

40"

16

Potable Water
Storage

8!



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

5 Design Basis — Waste Water Treatment Plants

5.1 Design Treatment Capacity

The influent wastewater flow rate upon which the proposed treatment system has been

designed is summarized in the following table.

Site Population Average Day Flowrate
Goose 700 people 192.5 m3/day
George 150 people 41.25 m3/day

MLA 75 people 20.63 m¥day

Note:

1. The average day flowrates are based on 275 L/person/day over a 24-hour period

5.2 Influent Wastewater Quality

The proposed treatment system is designed on the wastewater quality summarized in the

following table.

Parameter Value
BODs 280 mg/L
TSS 327 mg/L
TKN' 45 mg/L
NH;-N' 36 mg/L
TP’ 12 mg/L
Minimum Temperature’ 10 °C
Alkalinity” N/A

Notes:
1. Values are assumed

2. FilterBoxx assumes that sufficient influent alkalinity is available to ensure proper
performance of the biological system. If influent alkalinity level is not sufficient, chemical

addition will be required (by others).

5.3 Effluent Water Quality

The following treated effluent water quality is anticipated following equipment start-up and
stabilization of the biological treatment system, and depending on the influent wastewater flow

and quality provided in the previous sections

Parameter Value
BODs <10 mg/L
TSS <10 mg/L

Turbidity <1 NTU

17




Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

5.4 Influent Variability

Flows or loads in excess of the design criteria must be equalized prior to the MBR system. In
the event that the influent exceeds the specifications used for the design basis, or the source of
influent changes, the ability of the treatment system to produce the designed treated water
quality and/or quantity may be impaired.

For robustness, the FilterBoxx system includes approximately 8 hours of flow equalization. This

provides the downstream biological treatment process with a more consistent wastewater flow
and loading and helps eliminate upsets.

18



Back River Feasibility Study
Water & Wastewater Treatment Systems
FilterBoxx Proposal # 150220

5.5 Process Flow Diagram

RAW
SEWAGE

i

SCREENINGS INFLUENT
EBIN PRE-SCREEN

LANDFILL DISPOSAL l

TANK
RAS | EQAERATION AEPATION
- TANK